
GRAVELY

800 Series

Riding Tractors

ILLUSTRATED
PARTS LIST

FORM NO. 21401 (5-76) PRINTED IN U.S.A.

BrentChalmers.com



BrentChalmers.com



GRAVELY LAWN AND GARDEN
COMPACT RIDING TRACTORS

Model Number
21201 El
21202 El
21203 El
21204 El
21205 El
21206 El

To continue its program of quality and design improvement, the
manufacture reserves the right to change specifications, design
or prices without notice and without incurring obligations.

~GRAVELV
A Division of Clarke-Gravely Corporation

ONE GRAVELY LANE

Clemmons, North Carolina 27D12

BrentChalmers.com



PAGE
l.
2.
3.
3.
4.
4.
5.
6.
6.
7.
8.
8.
9.

10.
II.
12.
14.
15.
16.
18.
20.
2l.
22.
23.
24.
25.
26.
27.
28.
29.

INDEX

Transmission Assembly
Number 1 Shaft, Forward Clutch
Number 2 Shaft, Reverse Clutch
Number 3 Shaft, 3rd &4th Gear
Number 4 Shaft, Idler
Number 5 Shaft, 1st & 2nd Gear
Number 6 Shaft, Brake &Sliding Gear
Number 7 Shaft, Pinion &Final Drive
Number 8 Shaft, Differential Assembly
Number 9 Shaft, PTO Clutch Assembly
Number 10 Shaft, PTO Drive Assembly
Number 11, Forward-Reverse Clutch Assembly
Number 12, Transmission Case Assembly
Number 13, Transmission Cover Assembly

Manual Lift Controls
Hydraulic System
Steering Assembly
Front &Rear Wheel Assembly
Transmission &Brake Controls
Tractor Frame As~embly

Rear Hitch 810, 812, 816 &816S
Fuel, Engine &Exhaust System 816
Fuel, Engine &Exhaust System 8l6S
Fuel, Engine &Exhaust System 810 &812
Electrical System 810
Electrical System 812
Electrical System 8l6S
Electrical System 816
Wiring Diagrams 810 &812
Wiring Diagrams 8l6S &816

BrentChalmers.com



TRANSMISSION ASSEMBLY

ITEM NO.

1.
2.
3.
4.
5.
6.
7.
8.
9.

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.

PART NO.

Refer To
Refer To
Refer To
Refer To:
Refer To:
Refer To:
R'Cfer To:
Refer To:
Refer To:
Refer To:
Refer To:
Refer To:
Refer To:
180891'1
180271'1
179291'1
179451'1
9421202
21141 I' I
179441'1

271089
111351'1
112231'1
204441'1
181661'1
181671'1
180471'1

190171
180126
180132
456004
431787

210611'1
18162AI
1805:IPI
181651'1

120396
180188

17926AI
124549

180191'1
11270PI

DESCRIPTION------
~umber Shaft, forward Clutch
!'>umher Shaft, Reverse Clutch
~umher Shaft, 3rd and 4th Gear
~umber Shaft, Idler
~umher Shaft, 1st and 2nd Gear
Number Shaft, Brake and Sliding Gear
~umher Shaft, Pinion and Final Drive
Number Shaft. Differential Assembly
Number 9 Shaft, PTO Clutch Assembly
Number 10 Shaft, PTO Drive Assembly
~umber II, Forward-Reverse Clutch Assembly
~umher 12, Transmission Case Assembly
~umher 13, Transmission Cover Assembly
Pin, Dowel; 3/8 x 5/8
Gasket, "rransmission Cover
Arm, Shifter
Arm, Shifter
Pin, Spring; .187 x 1.0
Washer, Felt; (Special Trans.)
Arm, Shifter
Key, \,oodruff; .125 x .375, liard
Ring, Retaining
Race, Bearing Thrust; .752 x 1.240 x .030
Spring, Compression; 1.0 x .80 x 36 Lb/in
Roller, Clutch
Pin. Clutch
Plate, Clutch
t>:ut, Lock; 1/2-20 Washer Insert
Bolt, Hex; 3/8-16 x I 1/2
Bolt, Hex; 3/8-16 x 2 1/4
~ut, Lock; 3/8-16 Washer Insert
Key, \(oodruff; .187 x .625, liard
Drum, Brake
Assembly, Band Brake
E-Ring
Bushing; .530 x .750 x 2.06
~asher, flat; .531 x 1.06 x .095
Bolt, lIex; 1/2-13 x 2 3/4
Wcldment, Shifter
Key, Woodruff; .187 x .750, Hard
l.ever, PTO
E- RingBrentChalmers.com



NUMBER 1
12

SHAFT, FORWARD CLUTCH

.~18
-..{@J

ITEM NO.

1.
2.
3.
4.
5.
6.
7.
8.
9.

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.

PART NO.

20447Pl
117989
431787

18025Al
l7949Pl
11223Pl
674lPl

l7926Al
20755Al
l8011Pl
l8007Al
l8047Pl
6742Pl

11135Pl
l8006Pl
l8003Pl
l4998Pl
179l3Pl
l7925Pl
l7929Pl
2114lPl
9421202
l79l9Pl
l8872Pl
l79l5Pl
l79l7Pl
l8024PI
l8035Pl

190171
20444Pl
l8l66Pl
l8l67Pl
l8047Pl

DESCRIPTION

Shaft, Splined Forward Clutch
Key, Woodruff; 3/16 x 1 1/4 Hard
Key, Woodruff; 3/16 x 5/8 Hard
Assembly, Gear and Bearing; '1 Shaft, Clutch Side
Bearing, Needle; .750 x 1.00 x .500
Race, Bearing Thrust; .752 x 1.240 x .030
Bearing, Needle Thrust; .752 x 1.240 x .078
Weldment, Shifter
Weldment, 2-Speed Shift Rail
Gear, Spur; 2 Speed, 10 DP,36 Teeth x .750
Assembly, Gear and Bearing; 10 DP,16 Teeth x 1.750
Plate, Clutch
Race, Bearing, Thrust; .752 x 1.240 x .060
Ring, Retaining
Gear, Bevel; 10 DP, 25 Teeth x .9025
Gear, Spur; lOOP, 16 Teeth x .75 Standard
Race, Bearing Thrust; .752 x 1.240 x .090
Bearing, Needle; .750 x 1.00 X .750
Bushing, 2-Speed
Arm, Shifter
Washer, Felt; (Special Trans.)
Pin, Spring; .187 x 1.00
Ring, Retaining
Ring, Retaining
Bearing, Ball; 1.968 x 1.3780 x .433
Seal, Oil; 2.250 x 3.005 x .375
Hub, Clutch
Seal, Oil; .750 x 1.625 x .250
No. 11, Forward-Reverse Clutch Assembly
Nut, Lock; 1/2- 20 Washer Insert
Spring, Compression; 1.0 x .80 x 36 Lb/in
Roller, Clutch
Pin, Clutch
Plate, Clutch

BrentChalmers.com



NUMBER 2 SHAFT, REVERSE CLUTCH
JO
",

3'JJ 11 12

?~ ~J4
~~4 ~~ 15

3~843 a 16

7~ 1'--1 ~~: 21

~ j~., 18

22
~

~23

DESCRIPTIONITEM NO. PART NO.

1. 431787
2. 20448P1
3. 11223P1
4. 6741P1
5. 18020A1
6. 17949P1
7. 11135P1
8. 6742P1
9. 17947A1

10. 17913P1
11. 17919P1
12. 18872P1
13. 17915P1
14. 17917PI
IS. 18024PI
16. 18035P1
17. 190171
18. 18047P1
19. 20444PI
20. 18003P1
21.
22. 18166P1
23. 18167P1

Key, Woodruff; 3/16 x 5/8 Hard
Shaft, Splined Reverse Clutch
Race, 8earing Thrust; .752 x 1.240 x .030
Bearing, Needle Thrust; .752·x 1.240 x .078
Assembly, Idler Gear
Bearing, Needle; .750 x 1.00 x .500
Ring, Retaining
Race, Bearing Thrust; .752 x 1.240 x .060
Assembly, Reverse Gear and Rearing
Bearing, Needle; .750 x 1.00 x .750
Ring, Retaining
Ring, Retaining
Bearing, Ball; 1.968 x 3.149 x .629
Seal, Oil; 2.250 x 1.378 x .433
Hub, Clutch
Seal, Oil; .750 x 1.625 x .250
Nut, Lock; 1/2-20 Washer Insert
Plate, Clutch
Spring, Compression; 1.0 x .80 x 36 Lb/in
Gear, Spur; 10 DP, 16 Teeth x .750 Standard
Number II, Forward-Reverse Clutch Assembly
Roller, Clutch
Pin, Clutch

GEAR4thSHAFT, 3rd &

~

~cp
7

3NUMBER

~. PART NO. DESCRIPTION

1. 18000P1 Race, Bearing Thrust; .627 x 1. 11 5 x .090
2. 17999PI Spacer; 1. 027 x 1. 125 x .457
3. 19535PI Gear, Spur; 10 DP, 36 Teeth x .500
4. 17997P1 Shaft, Sp lined
5. 17992P1 Gear, Spur; 10 DP, 16 Teeth x .750
6. 151I8PI Gear, Spur; 10 DP, 20 Teeth x .600
7. 179I4Pl Bearing, ~eedle; .625 x .812 x .750

BrentChalmers.com



NUMBER 4 SHAFT, IDLER

ITEM NO. PART NO.

1. 15118Pl
2. 17995Pl
3. 15115Pl
4. 17913Pl

DESCRIPTION

Gear, Spur; lOOP, 20 Teeth x .600
Shaft, Splined
Gear, Spur; lOOP, 30 Teeth x .500
Bearing, Needle; .750 x 1.00 x .750

NUMBER 5 SHAFT,

1

1st

.~
5

& 2nd GEAR

~. PART NO.

1. 15115Pl
2. 17993Pl
3. 17992Pl
4. 17989Pl
5. 15118Pl
6. 17913Pl

DESCRIPTION

Gear, Spur; lOOP, 30 Teeth x .500
Spacer; 1. 057 x 1. 250 x .550
Gear, Spur; lOOP, 16 Teeth x .750
Shaft, Splined
Gear, Spur; lOOP, 20 Teeth x .600
Bearing, Needle; .750 x 1.00 x .750

BrentChalmers.com



NUMBER 6 SHAFT,
BRAKE & SLIDING GEAR

25

16 ~17 26
~~~

154~14
I

$'13

!TE\I \ll.

I.
2.
~ .
4.
5.
6.
,.
8.
9.

10.
11.
12.
13.
14.
1; .
16.
17.
18.
19.
20.
21.
ZZ.
23.
24.
25.
26.
27.
:: 8.

PART \0.__0_-

4 St)3~)O

20762:\1
20761-\1
14988Pl
149R7PI
17974Pl
149951'1
149891'1
14998P1
17937AI
179·10Al
18018Pl
17943P1
17944Pl

27108°
9421202
179451'1
1106.')1'1
1791:,Pl
21061Pl

120396
18033Pl
18](,2i11
181631'1

180188
2114 II' I
15137Pl

431787

DESCRIPTIO)!------
I'in, Spring; .25 x .75
\\'eldment, Fork Hail Shift
~clJmcnt, }:ork Rail Shift
Gear. Spur; 8 Dr, 16 Teeth x .850
Rin~, Retaining
Shaft, Sliding~Gcar
C;ear, Slidin~; 10 DP, 30 Teeth x .594
Gear, SliJing; 10 UP, 36 Teeth x .594
Racc, Rearing Thrust; .752 x 1.240 x .090
\\'elJmcnt, Shi fler
~"'clJncnt, Shifter
O-Hing; .625 x .750 x .062
Rush i~~~
Arm, Shifter
Key, "'OOdTUff; .125 x .~7S. Hard
Pin, Spring; .187 x 1.00
Arm, Shi fteI"
He:lring. ~eedle; .750 x 1.00 x .750
ilcarillg, Secdle; .750 x 1.00 x .750
Drum, Brake
Washer, Flat; .531 x 1.06 x .095
E-Ring
Assembly, I~and Brake
Bushin2; .530 x .750 x 2.06
Holt, fiex; 1/2-13 x 2 3/4
I,asher, Fe 1t; (Specia 1 Trans.)
Seal, Oil; .750 x 1.254 x .188
Key, lI'oodruff; .187 x .625, liard
BrentChalmers.com



NUMBER 7 SHAFT, PINION & FINAL DRIVE

1

ITEM NO.

1.
2.
3.
4.

PART ~O.

19340Pl
17987Pl
179861'1
17912Pl

DESCRIPTION

Race, Bearing Thrust; 1.002 x 1.552 x .030
Gear, Spur; 8 DP, 30 Teeth x .750
Pinion, Final Drive
Bearing, ~eedle; 1.00 x 1.25 x .750

NUMBER 8 SHAFT, DIFFERENTIAL ASM.

ITI"I NO. PART NO .
._---

1. 199571'1
2. 17981]' 1
3. 199561'1
4. 19953]'1
';. 179801'1
h. 126671'1
I. 19952PI
8. 19954]'1
9. 199551'1

10. 20S13r1
II. 205l,I1'!
12. 180521'1
13. 1805';]'1
14. 187184
15. 124829
lb. 102897

ilFSCRII'T [,1"

.'\x}(' , HCl"<:l (;cJ.r Differential
Re;lring, 1\311; 1.~7H x 2.831 x .bb9
Cap, lliffcrcntial End
Gear, BC\'cl; {liB UP, 22 Tccth x .~()O

Ring, Rctainin~

Block, Ilri,'c .
Pinioll, HC\'el
Pin, SI)i~lcr Pinion
Gear, j:inal Dri\"c; 0. l~S DJ>, ~9 "eeth x 1.5
Bolt, I[('x; ';/16-18 , 2 1/2
"ut, lIex; 5/16-18
llub, \,'hccl
L-Ring
Key, l'oo<1ruff; .25 x 2.12, Soft
Nut, Jamh; 3/8-16
Sere';, Set; 3/8-16 x 1 1/4, SQ. IIIl. (un I'nint

BrentChalmers.com



NUMBER 9 SHAFT,

PTO CLUTCH ASSEMBLY
21

20

~l

17
~
I
I

19

2

NUMBER 9 SHAFT, PTO CLUTCH ASSEMBLY

ITEM :<0.

1.
2.
3.
4.
5.
6.
7.
8.
9.

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

PART NO.

15733Pl
17965PI
17964PI
17963PI
17959PI
11225PI
17960Al
1499BPI
1795BPI
17957PI
17949PI
9660PI

17952PI
17967PI
l7953AI
17966PI

124549
1795IPI
IBOIBPI
IBOI6PI
11270PI
IBOI7PI
lBOI9PI

DESCRIPTION

Ring, Retaining
Gear, Spur PTO; 10 DP, 22 Teeth x 1.200 Standard
Spring, Compression; 5.0 x 1.50 x 200 Lblin
Throw-Out, PTO
Race, Bearing Thrust; 1.002 x 1.552 x .090
Bearing, Needle Thrust; 1.002 x 1.552 x .07B
Assemhly, Shifting Collar
Race, Bearing Thrust; .752 x 1.240 x .090
Spacer, PTO
Cup, Clutch
Bearing, Needle; .750 x 1.000 x .500
Bearing, Needle; .750 x 1.000 x .500
Cup, Clutch
Bearing, Ball; 1.37B x 2.440 x .551
Assembly, Clutch Cone Bearing
Ring, Retaining; 1.375
Key, Woodruff; .187 x .750, Hard
Shaft, PTO Clutch
O-Ring; .625 x .750 x .062
Yoke, PTa
E- Ring
Shaft, PTO Yoke
Lever, PTO

BrentChalmers.com



NUMBER 10 SHAFT,

PTO DRIVE ASSEMBLY

ITEM NO. PART :-10.

I. 195381'1
2. 14640AI
3. 179241'1
4. 179221'1
5. 9414075
6. 179231'1

DESCRIPTION

Shaft, PTO
Assembly, BearinR; 1.000 x 1.980 x 1.243
Spacer; 1.060 x 1.250 x .450
Gear, Spur PTO; 10 DP, 56 Teeth x .750 Standard
Nut, l.ock; 5/8-11, Type N
Seal, Oil; 1.375 x 2.129 x .312

NUMBER 11, FORWARD­
REVERSE CLUTCH ASSEMBLY

9

1

ITEM NO.

I.
2.
3.
4.
5.
6.
7.
8.
9.

PART NO.

20449AI
180411'1
185481'1
180421'1
190631'1
180431'1
204441'1
112231'1
111351'1

DESCRIPTION

Assembly, Clutch Disc
Spring, Belleville
Shim, FWD-REV Clutch; .030 Thick
Bearing, Hall; 1.574 x 3.149 x .708
Cam, Clutch
Ring, Retaining
Spring, Compression; 1.0 x .80 x 36 l.b/in
Race, Bearing Thrust; .752 x 1.240 x .030
Ring, RetainingBrentChalmers.com



NUMBER 12, TRANSMISSION

38'@

CASE

.!_TE'I :<0. PART KO .

1. 180079
2. 120214
3. 179731'1
4. 188591' 1
:; . 188571'1
6. %601'1.. 14640.-\1
8. 103877
9. J7936Pl

10. 274301
11. 179131' 1
12. 103880
13. 108686
14. 180361'1
15. 17911 PI
16. 184211'1
17. 184221'1
18. 120394
19. 180120
20. 188101'1
21. 1803111'1
22. 1811291'1
23. 188121'1
24. 180311'1
25. 180191
26. 1811241'1
27. 179171'1
28. 179671'1
29. 180151'1
30. 121664
31. 194721'1
32. 179251'1
33. 179431'1
34. 179141'1
35. 179151'1
36. 188721'1
37. 179191'1
38. 179121'1
39. 180351'1
40. 182001'1
41. 9421743
42. 179461'1

ASSEMBLY
15

20

llESr.RIPTlO,\-----

Bolt, lIex; 5/16-18 x I
~asher, Lock; 5/16 SP
Seal, Oil; .7;0 x 1.254 x .250
Cap, Front pro
(;a~kct, Front Can
HearIng, \eedlc;' .750 x 1.00 x .500
Asscmhiy, Hearing; 1.000 x 1.980 x 1.243
Plug, Pipe; 1/8 in. SQ. IITl. Steel
SnrinR, Compression; 1.50 x .30 x 26 Lh/in
Ball, Steel; 5/16
Bearing, Xecdle; .750 x 1.0 x .7S()
Plug, Pipe; liZ in. SQ. fill. Steel
Elba\<; 1/2, 90 0 , Street
Stud
Case, l"ransmission
Plate, Cover
Gasket, Cover l)late
~nsher, 11at; .40 x .81 x .06
Bolt, Iiex; 3/8-16 x 3/4
Retainer, Axle Bearing L.II.
Gasket
Bearing, Ball; 1.250 x 2.250 x .500
Ring, Retaining
Seal, Oil AXle; 1.250 x 2.254 x .5110
Bolt, flex; 1/2-13 x 3 1/4
Iluh, Clutch
Seal, Oil; 2.250 x 1.378 x .433
Bearing, Hall; 1. 378 x 2.440 x .551
Spring, Compression; 1.25 x .30 x 16 Lhlin
:<ipplc, Pipe; 1/2 x 2.50
Cap, Pipe; 1/2 ,\pT
Bushing, 2-Specd
Bushing
Bearing, ~ccdlc; .62 x .81 x .75
Hearing, Hall; 1.968 x 3.149 x .629
Ring, Retaining
Ring, Retain i ng
Bearing, Scedlc; 1.0 x 1.25 x .75
Seal, Oil; .750 x 1.625 x .250
Pin, Interlock
Plug, Cap; 3/8
Plug

26

BrentChalmers.com



NUMBER 13, TRANSMISSION
COVER ASSEMBLY

A

17

16 () 19 ~

14 j~ 6:;J ,. 11

2o-\J~~ 0-
19

ITE~ NO. PART NO.

I. 17919PI
2. 18872PI
3. 17915PI
4. 17913Pl
5. 17914Pl
6. 17912Pl
7. 103879
8. 18023Pl
9. 17917PI

10. 18024Pl
11. 18030Pl
12. 18035PI
13. 18810Pl
14. 18029Pl
15. 180191
16. 18812PI
17. 18031Pl
18. 18811PI
19. 18977Pl
20. 15872PI
21. 9411032
22. 11063Pl

DESCRIPTIO~

Ring, Retaining
Ring, Retaining
Bearing, Ball; 1.968 x 1.378 x .433
Bearing, ~eedle; .750 x 1.00 x .750
Bearing, ~eedle; .62 x .81 x .75
Bearing, ~eedle; 1.0 x 1.25 x .75
Plug, Pipe; 3/8 In. SQ. fin. Steel
Cover, Transmission
Seal, Oil; 2.250 x 1.378 x .433
Hub, Clutch
Gasket
Seal, Oil; .750 x 1.625 x .250
Retainer, Axle Bearing L.lI.
Bearing, Ball; 1.250 x 2.250 x .500
Bolt, lIex; 1/2-13 x 3 1/4
Ring, Retaining
Seal, Oil Axle; 1.250 x 2.254 x .500
Retainer, Axle Bearing R.t!.
Bearing; 1.003 x 1.379
Cap
Fitting, Lube; 1/4-28, 90 0 Elbow
Rearing, ~cedle; .7S x 1.00 x .7S

(NOTE: CIRCLE "A" PERTAINS TO TilE 816 TRACTOR ONLY)

BrentChalmers.com



LIFT

~
,Key~ WOQ~ru[,; 11" X 2 118, SOFt
W<>l""'''Tlt, Ll ft Lever ShaftC~sting, ~OC~to~

BOlt, H<>x; 3/8_16 x 1 1/"Stop, LcvQl"
S1'r'''g, Stop
KnOb, Shift Lever
~C)d) LeV€1" Stop

Scr"w, S~t; 31S-16 x 1 SQ. HD.N~t, Jamb; 3/8-16 "<>x

Wa8he~. SpeCial Flat; ."5 x .99 x .10

""", o,O"eo,;oo, '., " ." " "., """
P~wI, Lever
Acsembly, Lift Lever
G'Jide, PUSh ROd
Gr-ip, Flex
tip, PUSh ROd
ROt)). Lever PU5h

Hl.
1

f.; hine, Pi \lOt

NUt, LOck; 3/S- 16 Wash"r InsertL-Ring

~.
187184

18J10441
illG3!'1
18J124

1! J Q6P)
lllC5PJ
IV9 7!, i
187 321'1
1028 96
12"829

1167 01'1
1068;!'1
Ill i6?l
l')113Al
11117Pl
U119Pl

133C7Pl
11118?1
l1~llJ'.!
456C:J4

1)112PI

~.
1.
2.
3.
4.
; .
6.
7.
8.
9.

10.
11.
12.
13.

. 14.
15 ..
16.
17.
18.
1 g.
20.
21.

BrentChalmers.com



HYDRAULIC SYSTEM

I
I I r ~

;

38
\

1

34

~35 I
)

BrentChalmers.com



ITEM :D.

1.
2.
3.
4.
5.
6.
7.
8.
9.

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
25.
27.
28.
29.
30.
3l.
32.
33.
34.
35.
36.
37.
38.
39.
40.
4l.
42.
43.
44.
45.
45.
47.
48.

PART NO.

18799Pl
18797Pl
188C9Pl
12626Pl
188D7P1
18798Pl
18808Pl

271089
18422Pl
18813Pl

426370
18815?1
18817Pl
18818Pl
19161Al

180122
9419454
19l67Pl
18822Al
lllllPl
11112Pl
18830Pl
18825Pl
19471Pl

180181
435507

21286Pl
18829Pl
18828Pl
18825Pl

120392
180050

19155Pl
19166Pl
188 " 3Pl
18833Al

171224
18836Pl

132848
190254

19413Al
11251Pl
18845Pl
20955Pl

456004
120910
167257

21287Pl

DESCRIPTION

Ring, Retaining
Shaft, Hyd. Pump
Ring, Retaining
Bearine, Ball; .590 x 1.378 x .433
Spacer; .620 x .750 x .588
Spacer; .620 x .750 x .364
Gear, Hyc. Purr.p
Key, Woodruff; 1/8 x 3/8, Hard
Gasket, Cover Plate
Pump, Hydraulic
Screw, Cap 3/8-16 x 1, Hex Socket HD.
Adapter, Hyd.; 3/4-16 STR.THD., 90° Elbow wID-Ring
Adapter, Hyd.; 7/8-14 W/O-Rine, 9/16-14, STR.
Adapter, lIyd.; 9/16-18, Swivel 90° Elbow
Weldment, Hyd. Tank
Bolt, Hex; 3/8-16 x 1
~ut, Lock; 1/4-20, Washer Insert
Adapter, Hyd.; 9/16-18 STR. THD. WID-Ring
Weldment, Lift Lever Shaft
Bushinr.;, Pivot
E-Rinp.
Shaft, Hyd. Cyl.
Ada;>ter, Hyd.; 7/16-20 STR. THD., 90° r.lbow WID-Ring
Cylinder, Hydraulic
301t, Hex; 1/2-13 x 2
Nut, Lock; 1/2-13, Washer Insert
Adapter, Hyd.; 7/16-20 STR. THD WID-Ring
Adapter, Hyd.; 9/16-18 STR. THD. W/D-Rine, 45° Elbow
Adapter, Hyd.; 9/16-18 STR. THD. WID-Ring, 90° Elbow
Valve, Hydraulic
Washer, flat; 9/32 x 5/8 x .065
Bolt, Hex; 1/4-20 x 2 3/4
Line, Return; Valve To Tank
Line, Hyd.; (In) Tank To Pump
Line, Hyd.; (Out) Valve to Pump
Weldnent, Hyd. Valve Rod
Pin, Cotter; 3/32 x 1
Rod, Hyd. Control
Screw, Machine; 10-24 x 1 Pan HD C-Recess
Nut, Lock; 10-24, Washer Insert
Stick, lIyd. Tank Dip
Knob, Adjusting Control
Hose, :lyd.; 14.5 in Long
Plate, Hydraulic Control Cover
Nut, Lock; 3/8-16, Washer Insert
Screw, Machine; 10-24 x 3/4, Pan HD. C-Recess
Screw, Self Tapping; 1/4-20 x 1/2 Pan HD., C-Recess
Adapter, lIyd.; 7/16-20 STR. THD., Swivel 90° Elbow

BrentChalmers.com



STEERING ASSEMBLY

BrentChalmers.com



ITEM NO.

1­
2.
3.
4.
5.
6.
7.
6.
9.

10.
11­
12.
13.
14.
15.
16.
17.
18.
19.
20.
21­
22.
23.
24.
25.
26.
27.
26.
29.
30.
31­
32.
33.
34.
35.
36.
37.
36.
39.

PART NO.

9411827
186,2Pl

456007
18463Al
16461Pl
94]]031
9414075

192461
B864?1

271761
21064Pl
21065Pl

120369
126952
435507

9419456
21146Pl
21147Pl
21146Pl
21071Al

446470
456004

14996Pl
21079Pl
21077Pl
21076Pl
21078Pl

443734
9419455

454473
21075Pl
21061Pl
20273Pl
10174Pl

160082
19446Pl

120376
21246Pl
18785Pl

DESCRIPTION

fitting, Lube; 1/4-28
Axle, Steering
Nut, Lock; 3/4-10, Washer Insert
Weld~ent, King Pin
Arm, Tie Rod
Fitting, Lube; 1/4-28, 45 Deg. Elbow
Nut, Lock; 5/8-11, Type N
Nut, l~c~; 3/8-24, Washer Insert
Tube, Axle Pivot
Bolt, Hex; 3/4-10 x 4 1/2
RaIl ,Joint, Steering
Rod, Steering Tie
Nut, Hex; 3/8-24
Bolt, 5/16-18 x 5 1/2, RD. HD. SQ. Neck
Nut, Lock; 1/2-13, Washer Insert
Nut, Lock; 7/16-14, Washer Insert
Block, Bearing Support
Bearing, Spherical
Bolt, Bearing
Weldment, Steering Arm
Washer, Flat; 3/6 x 1 1/6 x .065
Nut, Lock; 3/8-16, Washer Insert
Race, Bearing Thrust; .752 x 1.240 x .092
Plate, Adjustment
Rearing, flange; P/M Bronze
Bushing, Rack
Sleeve, Pivot
Belt, Hex; 1/2-13 x 6
Nut, Lock; 5/16-18, Washer Insert
Screw, Cap; 3/6-16 x 2, Hex Socket H~

Gear, Rack
Colunn, Steerine
Ring, Retaining; Internal Tooth
Bushing
Bolt, Hex; 5/16-16 x 1 3/8
Wheel, Steering
Nut, Hex; 5/16-18
Strap, Rack and Pinion
Cap, front Axle

FRONT & REAR WHEEL ASM.

20 11

<l._C~' "
1~f:',~al.11---Y"

FRONT &REAR WHEEL ASSEHBLIES

ITEM NO.

l.
2.
3.
4.
5.
6.
7.
8.
9.

10.
ll.
12.
13.
14.
15.
16.
17.
18.
19.
ZO.

PART NO.

18448Pl
18446Pl
18445PI
18447PI
11190Pl
11191Al

131016
9418692
18449Pl
18442Al
18052Pl
18055Pl
12744PI
11191Al
11195AI
1170 SAl
11194PI

124629
102897
187184

DESCRI PTlON

Spacer
Bearing, Cone
Bearing, Cup
Seal
Tire, Front; 16 x 6.50-6
Assembly, Valve Stem
Washer, Flat; 21/32 x 15/16 x .095
Nut, Lock; 5/8-11 Washer Insert
Cap
Assembly, Front Wheel
Hub, Wheel
E-Ring
Bolts, Hub; 7/16-20 x 3/4, (Special)
Assembly, Valve Stem
Weldment, Rim
Assembly, Rear Wheel
Tire, Rear; 23 x 8.50-12
r>ut, Jamb; 3/8-16 Hex
Screw, Set; 3/8-16 x I 1/4 SQ. HD. Cup Point
Key, Woodruff; 1/4 x 2 1/8, Soft

BrentChalmers.com



TRANSMISSION & BRAKE CONTROLS

~\
II:
I! .

BrentChalmers.com



ITEM NO.

l.
2.
3.
~.

5.
6.
7-
8.
9.

10.
ll.
12.
13.
l~.

15.
16.
17.
18.
19.
20.
2l.
22.
23.
2~.

25.
26.
27.
28.
29.
30.
3l.
32.
33.
3~.

35.
36.
37.
38.
39.
~O.

~l.

~2 •
~ 3.
~~.

~5.

~6.

~7.

~ 8.
~9.

50.
5l.
52.
53.
5~.

55.
5b.
57.
58.
59.
60.
6l.
62.
63.
64.
65.
66.
67.
68.
69.
70.
7l.
72.
73.
7~.

PART NO.

ll021Pl
~5600~

126227
~5~668

9~17923

~~6179

18012~

l1009Pl
121223
~35507

20773Pl
120390

9~ll027

llOnPl
9~15571

10672Pl
180188
120238
102623

19062Pl
ll078Pl
20772Pl
20775Pl
12~829

179128
18381Pl
21131Pl
2ll32Pl
138083
9~23302

180091
120393

11779Pl
18396Al
18~6~Pl

9~19~55

11263Pl
ll329Pl

121222
12039~

18403Pl
138078

18390Al
12~552

18~85Pl

10174Pl
18395Pl
11270Pl
18~00PI

12~925

18~01Pl

18380Pl
18365Al

137185
18368Al
18371Pl

120396
18372Pl
18373Al
20662Al
ll096Pl

180077
10~036

138086
177923

18387Pl
10670Pl
ll297Pl
18389Pl
18386Pl
18388Pl
ll860Pl

120367
120382

DESCRIPTION

Bracket, Brake Pedal
Nut, LOCK; 3/8-16, Washer Insert
Bolt; 3/8-16 x 3/~, RD. HD. SQ. Neck
Pin, Spring; 3/16 x 1 1/4, CAD.
Pin, Clevis; l/~ x 1.5
Washer, Flat; 1/~ x 1/2 x .049
Bolt, Hex; 3/8-16 x 1 l/~

Pedal, R.H. Brake
Pin, Cotter; 1/16 x .75
Nut, LOCK; 1/2-13, Washer Insert
Rod, Parking Brake
Washer, Flat; 9/16 x 1 3/8 x .109
Fitting, Lube; 1/~-28

Bushing, FWD-REV Lever; .505 x .7~9 x 1.~38

Pin, Clevis; 3/8 x 1.531
Pin, Clevis; 3/8 x 1.250
Bolt, Hex; 1/2-13 x 2 3/4
Nut, Jamb; 1/2-13
Screw, Set; 1/2-13 x 2, Cup PT.
Lever, FWD- REV
Grip, FWD-REV Lever
Bracket, Parking Brake
Washer, Nylon
Nut, Jamb; 3/8-16
Pin, Cotter; 1/4 x 1
Cam, Brake
Link, Front
Link, Rear
Pin, Clevis; 1/4 x .766
Pin, Cotter; 5/6~ x 5/8
Bolt, Hex; 5/16-18 x 2 1/2
Washer, Flat; 11/32 x 11/16 x .065
Spring, Compression; 1 x .78 x 338 Lb/in
Weldment, Clutch Shaft Bracket
Plate
Nut, Lock; 5/16-18, Washer Insert
Spring, Extension; 5.5 x .50 x 20 Lb/in
Spring, Clip
Pin, Cotter; 3132 x .75
Washer, Flat; 13/32 x 13/16 x .065
Link, FWD-REV Shifter
Pin, Clevis; 3/8 x .948
Weldment, Clutch Shaft
Key, Woodruff; 3/16 x 1, Hard
Spacer, Clutch Shaft; .760 x 1.00 x .5~0

Bushing, Control Shaft
Arm,Rev Clutch
E-Ring
Rod, FWD. Clutch
Nut, Jamb; 3/8-2~

Rod, REV Clutch
Clevis, Adjustable; 3/8-2~

Weldment, Cross Shaft
Pin, Cotter; 1/8 x 1
Weldment, S~ifter Arm
Lever, Shifter
Washer, flat; 17/32 x 1 1116 x .095
Spring, Compression; 2 3/~ x .625 x 3~ Lblin
Assembly, 2-Speed Control
Assembly, PTO Control
Bracket, Cross Shaft
Bolt, Hex; 5/16-18 x 3/4
Clevis, Adjustable; 1/~-28

Pin, Clevis; 1/2 x 1.213
Pin, Cotter; 1/8 x 3/~

Clevis, Adjustuble; 1/2-20
Knob, 2-Speed Control
Knob, Shift Lever
Rod, Shifting
Ro~, PTO
Rod, 2-Speed
Cotter, Hair Pin
Nut, fiex; 1/4-28
Washer, Lock; 3/8 SP

BrentChalmers.com



ASSEMBLY

r----­
!

!

'"

FRAME

'":~
-L \

" \ /'.It
~t~
J Y .j_.~./

TRACTOR
~#

J./
~ ,

,

BrentChalmers.com



" 1/6" x .g7 x 117 Lb/in

~.

1.
2.
3.
4.
5.
6.
7.
8.
9.

10.
ll.
12.
13.

14.
15.
16.

17.
18.
19.
20.
21.
n.
23.
24.
25.
20.
27.
28.
29.
30.
3l.
32.
33.
34.
35.
36.
37.
38.

39.
40.
41.

NS
NS
NS
NS
42.
43.
4 I~ •

45.
110.

47.
48.
II') •

50.

~AKr NO.

11057Pl
10969Pl
9419455

180079
160515

15707Al
18573Pl

180018
94191'54
18197Pl
11989Pl

120392
18316Al
10977Al
11777Pl

180020
20953Pl
20955Pl

167257
IS0124

IS361Pl
456G04
180126

194911'1
IS0173

IS36??1
210S9Al

454665
1l307Pl

5741Pl
113CS?1
1176BPI
18358Al
llI38Pl

170394
180122

18"20Pl
18416P'

121222
10970Al
190B6Al
17837Pl
19529Pl
19509Pl
19510Pl
70553Pl
19135Pl
19 u9SPl
19 1196Pl
20554Pl
lal36Pl

IS0172
~1654Pl
ilf,53Pl
II "52Pl
18179pl
193 1.1P;
lJ405~~
lB170~

1l05SPI
15S23Pl

DESCRIPTIO~

Inse:t. Mesh . .
Cast~ng G . GrIlle
NBut, Lo~k :r~;lle

01 t H' 6-1S WScre~ ~x; 5/16-1S' asher Insert

ASSem~ly'laChlline; 1/4~7~Tra ,ood .' x 1/2
B01

Y
' Battery , Pan HD.

Nut t, Hex; 1/4-2
Plu' Lock; 1/4-2~ x 5/S
D g, Bumper ' Washer
. ecal, I:J e . Insert
Washer, Fi~~~lcal System . .
Weldment l' 9/32 x 5/ Warmng
Weldmcnt' nstrument P S x .065
GromJ:let 'p InstrlOJ:lent anel; SIDBolt, ;;~x.lastic Panel; S16' S12, Sl6S

Plate v.' 1/4-20
Plate' ::iolnual Cant x 3/4
Scre ' ~ydraulic ~rol Cover

~~~tH;~~f3;~~i~~~7t~~t-~~v~r
Nut p, :raJ:le Ex' x 1 1/4 1/2, Pan HD C
Bolt L~ck; 3/S_~ens,ion . -Recess

S ,Hex; 3/8_1
6

, Washer
,upport S' 6 xlI/Insert
Bolt H' c andard D 2
Brackct ex ; 1/2-13 x

eCk

Weld ,renc;er H 1
P' ment, Mai . old-U~

In, SpriTl" n ~rd~C .
Spring C' g, lIS x II
~a~, V," 1v~m~rcs,; ion; i
_~n, S?ri~~' er1nR

~~~' R~~be~ .~untin~
~~~~~e~lt, ren~pr~c: .~np, Redr [. Support
. ...,her rl" cnc1cr
dolt ~e dt; 13/37?in '~1 x; 3/8-16 x 13/16 x .065

Str,~ c. ::v:s; 1/4 XX 1~in .p, :ende~ q .4~6:1 . , Cotter'· 3··Cld-CP
~e~~me:lt,R~a 1;.2 x .7:'

e ... ,.ment r . ende .Reflect"': ~ear rendP~: BID, B12, S16~
Decal G" Red Saf . , 816 -

Jecal: 8~~V~lY Rld~~YV' .
Decal, OJ Lli ~ny'; SID,Il~cal ;; 2 _Ii S12, 816S

Decal' 16;; :,::
') ,8lf;' H
:ecal,SlO;'
~ecoll, 812 ~i:
Decal ,816::;'F:H

?~~~l, BIG RH
Cove; H~.X; 1/2-1'./
Cover: :.~:: ~car';;\;/8
BUJ:lper S . =oar~' 7 x 5
Sea t, 81 / e;. ,. 5 x5
Seat, 81G' 1/, 815S

Cot tcr .
Bolt: l'le~~i~ ?i~l
tJut, Ri1!"" _/2-20 xBolt, SO" ,717-7J ~ 1/2 (';' .'peual' 'f' (.r"ns'"'s_ra~smlc.c; ), " _5-1f! x l~.--~-:'Gn) .. ,.C:1BrentChalmers.com



REAR HITCH 810, 812 & 8165

ITEM NOT

1­
2.
3.
4.

PART NO.

180179
435507

20450Pl
19517Pl

DESCRIPTION

Bolt, Hex; 1/2-13 x 1 3/4
Nut, Lock; 1/2-13 Washer Insert
Arm, Rear Hitch
Plate, Hitch

I

~

REAR HITCH-816

TTl::M :\0. PA"_~J:l'::.

.. 1 !'::;:n?:
1. : '"leg 7?1
3. 1Ii: 7 2F1
4 I. ~ Ec::!,

l J lq:~):' ~

E 1011 '"7. ::.. 8:':" 7:;
8. 1 eJ: 77

2)'15 3;~~

.0. -, 3 ~ SC 7
1 ! 1 i',C 17)
17. . ?: PS
ll. 1 i:,'LC:'.

1" ~ 22 i '"'? ~

1 ~. ?:l':lL

16 . i Pi.
I l , ;:::S:;P:
: 8. i ,;,~ .1:'~ ~

1 I '. '/: 8,
1'3. )I.-;S;:
2 I 'I) 1 ~ 1
22. C'::C'2A
23. 1·<}4sr

211. Hf!U;A
25. 88('~ r
26. ~ 80.7

OF-SCRIPTION-----
C()f ~(,!"', ~:d i:,' :' i:1
?c:d, L i ::-:
s". :,,'l,;':, !.{)~;;': in?
\~It, : (H.:k; 3/8-:"E ,....~s~er :r:sl..:r'"
:C::-":"0r, i:-..1:r !'in
3:):' t, :-;':Y., 3/8-1E x 2./4
HoI:, IIE::>x; ':/2-13 x
hol-:-, H.~x; 1/2-:1 x :/2
·,"'p.:drr.er:·.• )raw ~<:!.r

\:It, :,()~::-,; ::"/2-::~, Wa~;::~r InsC'rt
1301 t, ill..: X ; 1/7-: 3 x :. 3/4
',';d,;r.0r', :1:::. '11:l? x 1 1116 x .O~S

:;-.;·:r.:::;-:;, ?:V0: Cds~iTlg

S,-r'cq;. ?'~2.r :::~::-:~

?in. Cl~vi~; 1/7 x 1.713
Y() ..... c:, .rd : "J::;t..lblc
(~c:~tcr, :j,1::-- P:'r.
fo',- /-:1::-.(':1:. C:'055 Sr.:'ift

~'i;~,c{:::;~~~lLJ/:-i~!~5]~cx I'D
\.~t. • .Jc:!.fT.:l; JI:-1b, Hex :;eavy
;":t.'l"'::::ellt. 816 RC":I.r Hi :-:'::1
:-'<3c1
.....cldT':".cnt, I{Pod:" IIi tC~l
Pin, lIitch
~;:..:, E0.x; 1/2-13 x 1 1/4

BrentChalmers.com



FUEL, ENGINE & EXHAUST
816

31

SYSTEM

ITEM ~a.

l.
2.
3.
'I.

5.
6.
7.
8.
9.

10.
ll.
12.
13.
14.
15.
16.
17.
18.
19.
20.
2l.
22.
23.
24.
25.
26.
27.
28.
29.
30.
3l.
32.
33.
34.
35.
36.
37.
38.
39.
40.
4l.
42.
43.
44.
45.
46.
47.

PART NO.

18563?1
7216Pl

20890Pl
12383?1

7289Pl
14897Pl
10629?1
9411621
11772Pl
11774Pl

181566
12011Pl
11773Al
10977Al
15752Al
19689Al
19521Pl
10896Pl
10862P2

180079
12021

"19087Al
10866Pl

144138
19347Pl
19599Pl

120396
19598Pl

120382
180124

454475
18517Pl

103909
18427Pl

7331Pl
19690Pl

120375
18522Pl

180128
18347Pl
18346Pl
18341Pl
18342Pl
18343Pl
18344Pl

180177

DESCRIPTION

Valve, Fuel; 90 Deg., Reverse Flow
Cld~p, fuel Hose
Hosp., !""uel; 11 in
Tur.k, !'ue 1
Cd?, Gas Tank
Mouldine
Tie, Cable
N~t, Lock; 1/4-28, Plug Insert
Wd:.hc~, Friction
Wa~het', Sprinf,
Bolt, Hex; 1/4-28 x 3/4
Decdl, Instrument Panel
Assembly, Knob and Lever
Weldment, Instrument Panel; (816)
Assembly, Throttle Control
Asse~bly, Conduit; Choke
Line, Fuel; Copper
Line, Carburetor Fuel
Decal, Air Cleaner Instructions
Bolt, ~ex; 5/16-18 x 1
Washer, Lock; 5/16 SP
Weldment, Muffler Shield
Nut, Corlduit; 1 in Pipe
Elbow, Pipe; 1 in, 45 Deg.
Pipe, Exhaust
flywheel, Aux.; Model 816
Washer, flat; 17/32 x 1 1/16 x .095
Bolt, Special; 7/16-14 x 5
Washer, Lock; 3/8 SP
Bolt, Hex; 3/8-16 x 1 1/4
[neine, 16.5 HP; Onan CCK
Screw, Cap; 3/8-16 x 1 3/4 Hex Socket HD
Seal, Oil; Onan Engine Adaptor
Key, Woodruff; 1/4-1 1/8, Soft
Adaptor, Engine; anan NB CCK
Clip, Speed
Bracket, Choke Control Cable
Nut, Hex; 1/4-20
Bracket, Throttle Control
Bolt, Hex; 3/8-16 x 1 3/4
a-Ring; 2 1/2 x 2 3/4 x 1/8
a-Ring; 3 x 3 3/16 x 3/32
Bearing, ~hrust; 1.127 x 1.740 x .078
Race, Bearine Thrust; 1.127 x 1.740 x .060
Gear, Spur and Bevel Input
Ring, Retaining; Internal
Bolt, Hex; 1/2-13 x 1 1/2

BrentChalmers.com



FUEL, ENGINE

\~

'\...........

& EXHAUST
8168

SYSTEM

T7r:~ ~JC. PAET t~:).

.. 180531'1, 7 21G ":
3. 2C06JPl
4. 12 i8.1Pl, . 728~~1

6. lo6BFl
7. 1 1·897!J!
8. 941162:i
<J. 1177?P:

10. 1 J. 7 7 1.?1
1l. 181t>66
17. 12011;0:
l1. 1177 3Al
14. 183~f:Al

E). 205"SA:
16. 20~42,\1

1"1. 183"',P:
lS. lS3,7":
19. 180140
2J. :SJ175
7:. 1203%
72 . lS34:?:
L' 3. 183 1.6Pl
74, 183li7Fl
2 S. 13 J 1 OC
7f> • 9<'2i6"6
n. 70S5SPl
78. :8140?1
2~. lS341Pl
30. 183lf5Pl
31.
3;> • I, 060C4
.1.1. lJ65(Pl
311. 2Jt>"I~ol

30. 127B1
36. 20t>80Pl
37. 1 11728::::'
18. 170368
39. 2058:,'1
iJO. 'IiJ124
4 ~ . 18)~3:-'1

L}:':SCRI?iIO~l

';"(11 ve, :11P. ~; 9 a Dee., Reverse flow
C1~~;;, ?~~l ~o5e

:-::;';e, t'jcl
7"ar..<, i'ue 1
C;q). -:;as TdL:'<'
;1 P., ::":abl e
MC·,l:'~:ir.g

t~:lt, L~')Ck; :'/4-2R Plug ;nscrt
:.~<l~;Ler, ::'ic: ion
~';dshe;. S;;f''!.ng
Bolt, :iex; 1/1.0-28 x 3/4
!)ecdl, Instrument Fanel
Ass':lr.b:y, Kn:::>b and :"evcr
~eld~ent, ;~s!~~nc~t Panel;(810, 817, 816S)
Assenbly, Ccnduit Choke
A:';:'0:nbly, Condt..:it Throttle
Ping, Retai~ling; Internal
Pnce, 3carinp, Thrust; 1.127 x 1.7~0 x .060
~olt, Hex; 7/16-14 x 1 1/8
~olt, ~ex; 1/2-13 x 1 1/4
Wd:,:-ter, l!.dt; 17/32 x 1 l/lG x .Q95
~(~ari~g, 7hrust; 1.127 x 1.740 x .078
J-~inf,; 3 x 3 3/16 x 3/32
J-'ir.g; 7 1/2 x ? 3/4 x 1/8
Wdstler, Lo~k; 7/16 SP, lieavy
Screw, Ca?; 7/16-14 x 1, Socket HD.
Addptor, E!1gine
G:.1sket, Adaptor
(,PdC, Spur and Bevel Input
Key, SGuarc; !./I~ x 1 1/4
i:nginc, If, HP; B f, S
~;ut, Lcc:'<; 3/8-16, Washer In~ert

'\'J.t, C):1Guit; 1 "in Pipe
~~pe, Ex~~u:;t; 1 in x 6 in
r::bClW, !'i?~; ~o uet., 1 in
Pi;,c, ?xha~st; J in x S.U in
Cl:.1np, ~~~f fl er
NiJ.~, Hex; 5/16-24
~~~~rart, lxhaust
go~i., Hcx; 3/8-16 x ] 1/4
~l~ffl0r, fx~aust

BrentChalmers.com



810
EXHAUSTFUEL, ENGINE &
& 812

SYSTEM

IEM riO.

l.
2.
3.
'I.
5.
G.
7.
8.
9.

10.
t 1.
12.
13.
24.
: 5.
16.
17.
18.
19.
20.
2l.
22.
23.
24.
2;.
26.
27.
28.
29.
30.
3l.
32.
33.

34.
3;.
36.
37.
38.
39.
40.
4l.
42.
43.
44.
45.
46.
47.
48.

PART :;0.

1'l897Pl
18SG3?1

77,6!'1
1089GPl
12383Pl

7289Pl
91~) 1..52:
1l?72Pi
11774Pl

181566
12011Fl
Jl773A~

18315A]
123S2Pl
127l4Pl
18509Al
11771Al

180175
120396

18344?1
18343Pl
18342?1
183'Qp]
18346Pl
10679Pl
18347Pl

180146
131100

20555Pl
9421648
183'IOFl
183

"
5Fl

21167Al
19482Al

114798
10862P2
12019?1
12009Pl
14728Pl
18543Pl

733]Pl
120380
160515
120375

18522Pl
11202Pl

120214
9421705
19492Pl

14
~

\

25

tJ 29

DESCRIPTION

Mouldins
Valve, fuel; 90 Deg., Reverse Flow
CldDp, fuel Hose
Line, Gas :'ani<
Tank, FL:el
Cap, Sa:.; 7ank
IL..lt, ~ock; 1/J~-28 Flue: Ir.scrt
Wasr.er. friction
Wa.sr.Po!"', Sprine
301t, ::ex; 1/4-23 x 3/1~

Cecal, ~n5~~IJ~ent rane~

Assemjly, Knob ancI Lever
Wpld~e~t, :~stru~ent P~ne:; (RIC, 81?, 8I6S)
:.i ne, ~':lel; Copper'
~osc, rucl; 8 in
Assenhly, Throt~lc Control Conduit
Asse~hly, Choke Cor:trol Condu~:

~olt, Hex; 1/2-1~ x 1 1/4
~iasher, flat; 17/37 x 1 1116 x .095
Rin?" Re:aining; Int~rnai

Gear, SP"J~ and Beve 1 T!1pl1t
Race, Beari~g Thrust; ~.~77 x 1.140 x .060
BearinE, Thrllst; 1.127 x 1.740 x .078
~~Rin~; 3 x 3 3/1G x 3/37
lle, .... aLle
O-Ring; 2 "/2 x 2 3/4 x 1/8
Bolt, Eex; 7/]6-14 x 1 1/8
Wdstle~, Loc~; 7/16 SP, Heavy
Adaptor, ::nf,inc
Screw, Ca~; 7/1b-14 x 1, Socket HD.
Gasket, Adaptor
~ey, Squa~e; 1/4 x 1 1/4
Engi:le, lO l!P; Kohler
Engine, 12 ::P; Kohlcr
Assenbly, Ill. Ball Sleeve Elbow
Decal, Air Clo?.'incr Tn~tr~lction

Brac~et, :uel Line Support
Connector, Pu~? to fuel Line
Clamp, Muffler
Muffler, Exhaust
Clip, Speed
Washer, Lock; 1/4 SP
Screw, Machine; 1/4-20 x 1/2, Pan HD.
Nut, Hex; 1/1~-20

3racket, Throttle Control
Gasket, Exhaust
Washer, Lock; 5/i6 SP
Screw, Cap; 5/16-18 x 3/4, Socket HD.
Header, Exhaust

BrentChalmers.com



ELECTRICAL

2 18~

~~17

~

SYSTEM

i>
/""

13

7

810

25

~

-;~\

~\
'~j

ITEM NO.

l.
2.
3.
4.
5.
6.
7.
8.
9.

10.
ll.
12.
13.
1 1+•
1 ~.

16.
17.
18.
19.
20.
2l.
22.
23.
24.
25.
26.
27.
28.
29.
3~ .
3l.
32.
33.
34.
35.
3G.
37.
38.

PART NO.

159920
11288Fl
20916Pl
20660Pl

180021
1l031Pl
20690Pl
lc629Pl

120385
120375
120380

18009Pl
9419454

120392
18 3l6A1

150541
159947

11030?1
19666!'1
1857JPl
19667Pl
19223Pl
11676Fl

72 7 7 PI
1l034Pl
123861'1
18573Pl

727"1'1
1l027Pl

180018
l0413Fl

6980Pl
12375?1
17124Al

180020
1:J 73 54

Ilj 89 3?1
14897Pl

DESCRIPTION

Screw, Machine; 10-24 x 1/2 Pan ED. C-Recess
Pi!.nel, Front
Switc~, Interlock
Bracket, Switch
301t, Hex; 1/4-20 x 7/8
Ca:,le, Starter
~drness, 812 Wiring
Tie, Cable
W?sher, Flat; 3/16 x 9/16 x .049
NJt, Hex; 1/4-20
Washer, LOCK; 1/4 SP
Regulator, Rectifier
~ut, Lock; 1/4-20 Washer Insert
Washer, Flat; 9/32 x 5/8 x .065
Weldment, Instrunent ~anel; (81G, 812, BlcS)
Screw, ~achine; 1/4-20 x 3/4 P?n HD.
Sc~ew, Machine; 1/4-24 x 3/1~ Pan ED. C-Rcccss
Clip, Light r.TG.
Nut, Jamb; 9/16-24, Ignition Switch
Key, lenition Switc~

Washer, Lock; 9/16 Int. Tooth, Igrlit~on Switch
Swi:c~, Ignition
~ut, Speed; 1/4-20
Switc~, Magnel.~c

?l~g, Cigar Lighter Hole
Hook, Battery
Tray, Battery
Battery; 12 Volt
Brucket, Battery Hold Down
Bolt, Hex; 1/1j-20 x 5/8
:Jut, Wing; 1/4-20 Washer Insert
Cable, Ground
Cable, 3attery to Mapnetic Switch
Assembly, 30 AMP Fuse Holder
Bolt, Hex; 1/4-20 x 3/4
Nut, Stamp~~; 9/16-18 7/8 x .20 Hex
Fuse, 30 AMP; Acc-30
r.oul~ingBrentChalmers.com



ELECTRICAL SYSTEM 812

.................. ' .

14

l. 159920
2. 112B9Pl
3. "5"B"B
'l- 1103D?1
5. 1133"Al
B. B9"3?1
7. 19534Pl
8. 1128B?1
9. 11031P1

10. 2JB90Pl
11. 170375
17. 12C38C
13. lB009?l
1" . 11332Al
15. 11337P1
16. 9'.19"5"
17. 120392
1 B. 1B316Al
]g. 18 0 5" 1
20. 12C38B
2l. lB5B7?1
22 . 18570Pl
23. BE5BP1
2". lnn?l
25. 2U916?1
28. lS73~4

27 • 180018
28. 180021
79. 20BBOPl
30. 120385
3l. 1238BPl
.12. 7277P1
.E. 1187BP1
3" . IS573Pl
35. 727"~1

35. l"B97Pl
37. 1l027?1
38. 1599"7
39. 10413Pl
"0. B'180Pl
"l. 19BB7?1
"7. 17375P1
"3. 180020
4". 1'1B93P1
45. 1712"Al
"B. 10829Pl

Screw, Machine; 10-24 x 1/2 Pan HD. C-Recess
Panel, I'!"'ont ;,ieht
Lamp
ClOp, l.ieht MTG.
Assembly, Lamp Reflector
Terminal, St2-KOTl
Wire, Headl ir;ht
Clip, Wire
Cahl e, Starter
Harness, 812 Wiring
Nut, Hex; ]/4-20
Washer, Lock; l/l~ SP
Rectifier, Fcgulator
Lighter, Ci8ar
Switch, Light
Nut, Lock; 1/ 11-70 Washer Insert
Wa:~!lcr, rIut; 9/32 x ~/8 x .065
Weltlmerlt. lrlstr'll~ent ?anel; (810, 812, 816S)
Screw, Machine; 1/4-20 x 3/4 Pun ~ID

Wdfihcr, r~at; 7/16 x 1 x .083
Nut, Li~l!t Switch
Key, Igniticfl Switch
~ut, .Tanh; 9/]6-74, Ignition Switch
Switch, ~gnition

SwitCh, Interlock
Nut, St"ffiped; 9/15-18 7/8 x .20 Hex
Bolt, Hex; l/lj-20 x S/8
Bolt, Hex; l/l~-?O x 7/8
Bracket, Switch
Washer, ,1al; 0/15 x 9/1B x .049
Hook, Battery
Switch, Mdgnetic
Nut, Speed; 1/4-20
Tray, 3attery
Battery; 12 Volt
Moulding
Brackp.t, Battery Hold Down
Screw, Machine'; 10-24 x 3/4 Pan HD. C-Recess
Nut, Wing; 1/4-20 Washer Insert
Cdble, Ground
Wusher, Lock; 9/16 Int. Tooth, Ignition Switch
Cable, ~attery To Map,np.tic Switch
Bolt, lIex; 1/ 1'-20 x 3/4
ruse, 30 AMP; Ace-30
Assembly, 3U A~P Fuse Holder
Tic, Cc3hle

BrentChalmers.com



ELECTRICAL SYSTEM 816S

1

$-11

1~

DFSUIPTION.----_._--
Screw, MdC~:i~l(~; 1)-24 x :/2 ~~dr: C-Recess
!lanel, Front L:[,ht
Larr,p
Clip, Light PoTe.
Assen~ly, L~~p Reflector
Ter~:nal, STA-KON
W:re, Headli~ht

eli;:>, Wire
CallIe, Battery to ~~Ene~ic Switct
~arness, 8~6S Wiring
f~'J.t, \'/ i rc
Cahle, Starter
Tie, Cable
Lighter, Cigar
Switch, Light
~ut, Lock; 1/4-20 Washer Insert
Washer, Flat; 9/32 x 5/8 x .065
Wcldrr.ent, Instrument ?a!1cl; (810, 812, 815S)
Mouldi,,!',
Was~er, Flat; 7/15 x 1 x .083
N:.lt, Special; j,if,ht Swi tch
Key, Ignition Switc~

Nut, Jamb; 9/16-74, Ignition Switc~

Switch, Ignition
Switc~, Interlock
Nut, Stanpcd; 9/16 x 18 7/8 x .70, Hex
Washer, Lock; 9/16 Int. Tooth, Ignition Switch
Bolt, Hex 1/4-20 x 7/8
Bracket, Switch
Screw, Machine; 10-74 x 3/4 Pan HD C-Recess
Hook, Battcl"Y
Sw~:c~, ~a~netic
N~~, Spp.p.~; ~/4-2J

Tray, Rdtt<.>!"y
Battery; 12 Volt
Bolt, Hex; 1/4-7J x 3/4
Bl"dci<et, Ba.ttery Hole. Down
Washer, Flat; 3/16 x 9/16 x .049
~ut, Wing; 1/~-70 Washer Insert
Cable, Ground
Bolt, Hex; 1/4-20 x 5/8
Wire, 8165 Head Lieht
Wire, Solenoid

8
~

15992J
11280d
45451~6

1l030Pl
11334Al

6913Pl
1953"?1
11286Pl
12375?1
207SJPl
ll763P!
20577Pl
10629Pl
11332Al
Il337Pl
9419~SI,

120392
18316Al
14897Pl

170388
18587Pl
18570PI
19666Pl
2G564Pl
20916Pl

107354
19667Pl

180021
20660Pl

159947
12386Pl

7277Pi
11676Pl
lR~171Pl

7274Ll
180020

11G27Pl
120385

10413Pl
6980Pl
180018

20777Pl
20778Pl

PAR7 ,0.

1­
2.
3.
4.
5.
6.
7.
8.
9.

10.
II.
12.
13.
14.
IS.
16.
17.
18.
19.
20.
2l.
22.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.

IEM NO.

BrentChalmers.com



ELECTRICAL SYSTEM

\J36

816

(9/6

ITEM NO.

l.
2.
3.
4.
5.
6.
7.
8.
9.

1:1.
1:.
12.
13.
14.
15.
16.
17.
:8.
19.
70.
7l.
22 •
73.
24.
75.
26.
27 .
2 B.
2g.
30.
3l.
32.
33.
,4.
3 S.
3b.
37.
3 B.
39.
40.

PART NO.

159920
11289Pl

45464 CJ

11030Pl
11334Al

6913Pl
120385

[128621
2088gn
2J74gPl
11'163Pl
l"Sl1Al
7G7S1Pl
11332Al
11337Pl
(j41Jlo5 1•

12J397
IJ977Al
F8g7P:

:12G388
18587Pl
:857G?1
18585P:
18207Pl
70916Pl

107354
17124Al

180021
2Qb60P 1
~4 89 3?1
12386Pl
1808bPl

180C20
18573Pl

72 '/" r.l
lOf>29Pl
llD27Pl

IS99lj7
l0413?:L

6980Pl

DESCRIPTION

Screw, Machine; 10-24 x 1/2, Pan HD. C-Recess
Panel, front Light
Lamp
Clip, Light ~TG.

Assembly, Lamp Reflector
Terw.inal, STA-KON
Was~er, flat; 3/16 x 9/16 x .049
Clip, '.,o,!ire
Cable, 9attery
Ha~ness. 816 Wiring
~h.;,t, Wire
Assembly, I~dicator Lamp
Rulb, 0 i 1 L,lmp
Lighter, Ciear
Switch, Light
>Jut, Lock; 1/4-20 Wa.sher Insert
~ash0.r, Flut; 9/32 x 5/8 x .065
Weldncnt, Instrument Panel; (816)
Mauldini':
Wdsher, flat; 7/1b x 1 x .083
~ut, Special; Lietl! Switch
Key, I~nition Switch
Nut, JaMb; 5/8-32 Hex, Ignition Switch
Swi~chJ Ignitio!l
Switch, l~tcrlock

~ut, Sta~pcd; 9/:6-18 7/8 x .20
Asse~bly, 3J A~P fuse Hold~r

30lt, Hex; 1/4-20 x 7/8
Rr'clcke l, Sw itch
fuse, 30 AMr; Ace-3D
Hock, Batte!'y
Wusher, Lock; 5/8 Int. Tooth, Ignition Switch
Bolt, ~ex; l/4-20 x 3/4
Tray, Battery
Edt~ery; 12 Vol:
~'ic, Ca.ble
Brucket, ~attery Hold Down
Scr(!w, Machine; 10-2~ x 3/4, ?dn tiD. C-Recess
Nut, Wing; 1/4-20 Washer Insert
Cable, Ground

BrentChalmers.com



WIRING DIAGRAM 810

REGULATOR
RECTIFIER

r- FUSEic:=J C=r=tt--~~P----,r R,o~_ g::t:>----.R'o-~---.

~ 12 V BROWN,

IGNITION
SWITCH

RED AND WHITI----..J

I
, -.J 0-
~~;V INTERLOCKi Irnu'SWITCH

I
, SOLENOID

SWITCH

STARTER
MOTOR

~BROWN-_i

'--- BROW N _...23<11\-rr.;,+""- R' 0 ---'9
PTO INTERLOCK

SWITCH

L '~i'l
"

, 'I

B~~~K---F-@': ::;

WHITf

ENGINE IGNITION COIL
- BLU' ----------------

- - ---.------BLU.---------------------'

WIRING DIAGRAM 812
HEAD LIGHTS

WIRI
N~T

STARTER
MOTOR

BATTE~~~"D"OWN~
ILACK 5 IGNITIO N

1..------( I 5 SWITCH

LIGHT ILUE i
_---.J-e-i
FWD REV INTERLOCK

SWITCH

SOLENOID
SWITCH

12 V

NIG

CIGARETTE I'
LIGHTER

o-'.OWN-~
L..-- IROW N --+-~~~i,,,",,,,'-"-. I 0

PTO INTERLOCK
SWITCH

I

I

lr
I LIGHT

SWITCH
L.

REGULATOR
RECTIFIER

aLACK
AND-___.<:.<iIJ'I

WHITl

ENGINE IGNITION COIL
ILUI-------------~====="....---"

-------llUI----------"!'::&;;;~~~------­
..::....:-:;=-;:...-~BrentChalmers.com



WIRING DIAGRAM 8165
HEAD LIGHTS

%..

Will

N~'
i

I !C=:Jrll 11tD~ ~__ RlD

Z NEG .. OS

.. 12 V 8ATTERY~OIANG'~

I =L1GH~ • IGNITION
SWITCH M SWITCH

~Il'OW- g'AC. _~ I
WIRI !------~ I I ~REV INTERLOCK

NUT ! I r~~ 'SWITCH

! CIGARET~E I ~ SOLENOID
~.. L1GHTE.:J : SWITCH

I1!Ift- ·PlN It -

W!/ __~~~@~.,...OL.....--WHITt

STARTER
MOTOR

Will
NUT

ENGINE
IGNITION
TERMINAl

PTO INTERLOCKL SWITCH

(J
l- WHIT' --- ---'

WIRING DIAGRAM 816
HEAD LIGHTS

WIRI

N~'

r--- FUSE
1- r--4=d-----c:::::::::llI:>---,, 1c:=:J

~ ~1tD

,~T::~gJ[".",
OIL LAMP
INDICATOR

~

L GNITION '" , ,
COIL

II i

"I fUSE Z

L1GH'llUI--(~O "V
C

WitH - ~U_---!-l
NUT " •

------- -';tJ-'J;;
.J :~R/

'NGIN,J

BrentChalmers.com



BrentChalmers.com



BrentChalmers.com



BrentChalmers.com




